SMSRDSL1024Y2
D100

'0'~74 X 2 ROHEAD SLOT MACHIIE STREW

- O 4 —— S;SUDCOUNTERCYR
3 e =i P COUMTER COVER, COMPLETE
\
. P
COUNIER OHtY .
SLEVHNDL ® ) S.COUMTERSTAR
-EF:VE MANDLE <2 | S

S-COUHTERBRK
S-covirre C.r

COUNTER BRAKE
= i-uuu MOLOLIN
a1
S-MSPHPH14X134 T
17429 X $.344 P e

031
COUNTER STAR

§5-COUNTERBASE
0T
COUNTER BASE

SCOTTY #1080
STRONGARM 20"
1995 MODEL

- BRAKE PAD PLACEMENT
S-BRKPAD. 750X 80)
ADS MUST BE ARRANGED
IN THIS MANNER FOR ORAKE
1O FUNCTION PROPERLY

@ INYNE | OL

DETAIL OF BRAKE HAMDLE

- SNUTJAMIS
FoAg
B.18 JAM HEX NUT
©|S-HH
! oy = S.SUBWELDNUTAY
HAND| T54°
WELDED NUT AND FENDER WASHER
- == S.HNDLARMHSG
“OL500
HANDLE ARM HOUSING
=)
OL-606" — §-M PH14X114
2 { Paiote ook sLua DLk - i
=Sy e = HANDLE-LOCK-TAB L 1/4.20 X 1.174 PAN PHIL MACHINE SCREW
e ) S-SPLPLTTOPDK
) 7¢  ‘DLsos
il V4 > SPOOL PLATE, TOP, DEPTHKING
S-HNDLARMKING
DLS0Z = S-DETENT
MANDLE ARM. #1060 67 OL80T
B, KEEPER SPRING (DETENT)
S-WIRESS 15008
150 LB SS WIRE
209 FEETY
S NUTss - &7 ]
FAS | n 8 i’,‘g
r2onexeur & e 1/4.20 HEX MUT
e
9 2
S-SSCUT SQ4
“NEW FOR '95° —
BRAVE FLATE, STEEL, SOUARE, ara~
S-BRKPAD. 750X 80
*NEW FOR ‘95"

BRAKE PAD, .7670 X B05S X .25

BRAKE HANDLE ELECTRIC

s-cN.t:RAl.|w—1 E
“D-80"

CAM FaD, I PANE WHITE




____S-SLVWMAINBASEIOD - ——
suBHITERVLATY 13 MAIN BASE SLEEVE. 1" CD
ASr

QUNT FOY 1080-1106 17
1023 UNUNTING BRACY.ET—

S.PULLEYPLUGM
A i L'I'E'(‘é??»"u%s .3 AR
S-MSPNPHI0I2X112 ~— i LUG, 314* ARM
vl &) i’ ° #1032 X 1 172 PAN PN M8 [~ S-SUBSSTUBEMOXD : . S.PULLEYSWVLHSG
7’ [o) 20 TUBE WMOLDED SLEEVE A ! *NEW FCR 95
. PULLEY S\WIVEL HOUSING
SPULLEYELY3M -
14 *NEW FOR 95°
PULLEY SLEEVE, 34" ARM
SHUTOId -~ -
21024 HEX. PN % S HIQ23¥% 1
B
S-BRKSELMEX - -

S, &3 1 PAN Pt MACHINE SCREW
BRAXE TEN SELECTOR INSIDE

S-BRXSELCUT
POIVE *EN SELETTED Qutene

@
S.BRKSELKHOR = @

BRAFE TF} SELECYOR ¥FHDB

§-NUTHYLIAM1032
#10-32 NYLOCX JAM NUT

S.PULLEYWHEEL
HMEW FORS" ~
FULLEY WHEEL

S PULLYSWWVLINSRE
“REWFOR 85°
FLILEY SWIVEL HIQUSING ISERT

A
- 16
SHANTMXIE ﬂ \§~"91““?
£10 24 X Y 1R VEY AN RYLT Fe

VA X 2.172 HEX BOLY

S-OLITEVAXSR
‘D2

S erPH‘O?‘X‘
o3 &
OMILITE BEARING, 38 X 58 \9
O

10.24 X 1 PRI PHIL, MACHINE SCREAW



Diagram Description FISH307 Part # Scotty Part #
#
1 Counter Cover for Manual Downriggers 1024 1024
2 Replacement Counter with Base for Manual 1146 1146
Downriggers
3 Manual Downrigger Handle 1142 1142
4 Handle Arm 1060 - 1090 24948 S-HNDLARM/KING
5 Screw 1/4-20 X 1 1/4" PAN PHIL MS, 1060-1090 24005 S-MS14X114PNPH
6 Plastic Keeper Spring 24945 S-DETENT
7 Spool 1060-1090 24939 S-SPOOLKINGNW
8 1/4-20 Hex Nut (All Spools) 24944 S-NUT14
9 Brake Plate, Steel, Square 4”x4” 24863 S-SSCUTSQ4
10 Brake Pad (sold separately , 3 needed) 14145 S-BRKPAD.750X.80
11 Electric Brake Handle 23892 S-HNDLBRKELEC
12 Cam Pad 3 Ramp 20791 S-CAM3RAMP
13 Base 24035 S-BASE1080-1106 (OLD)
14 60" X 1-1/4" Arm Assembly, 1090, 1105 14144 S-ARM1090/1105
15 Replacement Pulley Kit 1014 1014
16 3/8 x 4-1/2” Hex Bolt 24881 S-HB38X412
17 Tilt Up Mounting Bracket 1023 1023
18 10-24 Nut 24991 S-NUT1024




